2

JS-2050-HD w/ Boot Assembly

JS-2050-HD w/ Slider Assembly

(Obsolete)

Note:
1. Joysticks Shown With
Optional Ball Knob

2. Joysticks Shown Unwired
For Clarity

¥ 1
ITEM QTY PART NUMBER DESCRIPTION
1 1 14-S-3747 Compression Spring
2 1 15-SOA#10x1 10-32x2in Female Stand-Off
3 (X)FT |22-C-NQ-720-J Cable 7cond 20awg
4 1 28-040039-01 1/2 NPT MIP Adaptor (STD)
5 4 32-S-V3L-G-3003-D8 Micro Switch 16 Amp
6 1 33-BSB-020179-01 2050 Boot
7 1 63-010214-01 Full Gate
8 1 63-010215-01 Single Gate
9 1 63-010216-01 Cross Gate
10 1 63-020180-01B 2050 Boot Retainer
11 1 63-960399-02 JS-2050-HD Housing
12 1 63-960408-01 Tension Nut
13 1 64-960409-02 Base Plate
14 1 66-960409-02 Decal Overlay (STD)
15 1 71-010141-01 Control Stick Assembly (P-10)
16 1 71-010141-02 Control Stick Assembly (STD)
17 1 23-RB-010335-01 Rubber Bushing (Switch Actuator)
18 1 99-CC-0.25 Cable Clamp
19 4 99-N-4-40-K 4-40 Kep Nut
20 1 99-SC-10-32x0.25 BH 10-32 x 1/4in Button Head Screw
21 3 99-SC-10-32x0.75 BH 10-32 x 3/4in Button Head Screw
22 1 99-SC-10-32x1.0 BH 10-32 x lin Button Head Screw
23 4 99-SC-4-40x0.75 BH 4-40 x 3/4in Button Head Screw
24 8 99-W-4-F 4-40 Washer
25 1 Ball Knob Ball Knob (Optional) Style May Vary.
26 1 P-10 Control Handle P-10 Control Handle (Optional)
27 1 Control Handle Control Handle (Optional)
AV-1 3 99-S-10-32x0.5 FH 10-32 x 1/2in Flat Head Screw
AV-2 1 99-S-10-32x0.75 FH 10-32 x 3/4in Flat Head Screw
OB-1 1 14-S-3687 Retainer Spring (Obsolete)
OB-2 1 63-970011-01 Slider (Obsolete)
OB-3 1 63-970012-01 Spring Retainer (Obsolete)
OoB-4 1 66-010218-01 CTI Oval Decal (Obsolete)
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Item Not Shown

(3) Cable

(26) P-10 Control Handle
(27) CTI Control Handles.
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